preloader

Products


handling - LINEAR GUIDES



LLK

Accessories for LL guidance
  Catalogue   User Guide
 
  ITEM CODE DESCRIPTION WEIGHT (g) DXF/STEP
LLK-002 Mounting bracket for cylinders of diameter 20/25 mm, with screws 93
LLK-003 M10x1.25 coupling for cylinder rod of diameter 25/32 mm 57
LLK-004 Carrier steel plate, with screws 59
LLK-005 Mounting kit for Origa rodless cylinder of diameter 25 mm (OSP-P25), with screws 268
LLK-006 Mounting kit for Festo rodless cylinder of diameter 25 mm (DGP-25), with screws 314
LLK-007 Mounting bracket for M14x1.5 shock-absorber or end-of-stroke grub screws for cylinders of diameter 20/25 mm, with screws 69
LLK-008 End plate for the mounting of shock absorbers, end- of-stroke inductive sensors or grub screws, with screws 137
LLK-012 Interface end plate, with screws 157
LLK-013 Carrier mounting interface plate, with screws 262
LLK-015 Sensor mounting adapter M14x1.5 / M8x1 16
LLK-016 M10x1.25 end block for cylinder rod of diameter 25/32 mm 24
LLK-017 M8 coupling for cylinder rod of diameter 20 mm 57
LLK-018 Mounting bracket with coupling for cylinders of diameter 32 mm, with screws 130
LLK-019 Mounting bracket for cylinders of diameter 32 mm, with screws 172
LLK-020 M14x1.5 threaded bracket for the side fastening of shock absorbers or end-of-stroke grub screws, for cylinders of diameter 32 mm, with screws 96
LLK-021 90-degree mounting bracket 170
LLK-022 Mounting kit for Ultraline rodless cylinder of diameter 25 mm (KCLS9A1X025), with screws 320
LLK-023 Mounting kit for Norgren rodless cylinder of diameter 25 mm (M/44025), with screws 315
LLK-024 M14x1.5 end-of-stroke grub screw, length 50 mm, with nut 55
LLK-025 Bracket of diameter 15 mm for the side fastening of shock absorbers or end-of-stroke grub screws, for cylinders of diameter 20/25 mm, with screws 65
LLK-026 Bracket of diameter 15 mm for the side fastening of shock absorbers or end-of-stroke grub screws, for cylinders of diameter 32 mm, with screws 95
LLK-027 Bracket for LinMot PL01-20 slider bolt, with screws 100
LLK-028 LinMot PL01-20 slider bolt 60
LLK-029 Interface plate for LinMot PF02-37 flange, with Screws 330
LLK-031 Emergency stopper plate, with screws 30
LLK-034 Belt drive pulley, with screws 800
LLK-035 Transmission wheel for self-centring gripper, with screws 135
LLK-036 Belt clamp for self-centring gripper, with screws 35
LLK-037 Belt clamp for belt drive, with screws 135
LLK-038 Pulley unit for Omega transmission, with screws 950
LLK-039 Belt clamp for Omega transmission, with screws 100
LLK-041 Adapter plate for planetary gear, with screws 25
LLK-042 Locking set, belt tensioner and plugs for LL07, with screws 35
LLK-043 Interface plate for LinMot PF01-48 flange (for Gimatic guide LL01), with screws 380
LLK-044 Bracket for LinMot PL01-48 slider bolt (for Gimatic guide LL01), with screws 120
LLK-045 LinMot PL01-48 slider bolt (for Gimatic guide LL01), with screws 55
LLK-046 Rubber stopper 8
LLK-050 Sensor brackets, with screws 30
LL25-09 M4 T-nut, for slot 6 5
LL25-10 M6 T-nut, for slot 8 9
LL25-97 M4 strut nut, for slot 6 3
LL25-98 M6 strut nut, for slot 8 6